

Declaration of Conformity

DOC No : A226020300810201 Date of issuance : Apr. 8, 2026
Company Name QINGMU YAYA CRAFTS CO., LTD
shown on Report:
Address : 3RD FLOOR, BUILDING 4, TAISHUN INDUSTRIAL PARK, NO. 888
SHUANGSHUANG AVENUE, WUHOU DISTRICT, CHENGDU CITY

This is certified that the following samples have been tested by Centre Testing International Group Co., Ltd.

Sample Name	needle felting wool kit、 pipe cleaner kit
Client Specified Age Grading	Not stated
Labeled Age Grading	12 years and above
Age Group Assessed By Lab	Over 6 years
Age Group Applied in Testing	Over 6 years
CTI Testing Report No.	A2260203008102
Sample Received Date	Mar. 19, 2026
Sample Resubmitted Date	Apr. 8, 2026
Testing Period	Mar. 19, 2026 to Apr. 8, 2026

Designated Standard(s)/Regulation(s):

Per 2009/48/EC Toy Safety Directive and Toys (Safety) Regulations 2011, the samples are tested and complied with the following standards:

- 1) EN 71-1:2014+A1:2018 European Standard on Safety of Toys
 - Mechanical and Physical Properties
- 2) EN 71-2:2020+A1:2025 European Standard on Safety of Toys
 - Flammability
- 3) EN 71-3:2019+A2:2024 European Standard on Safety of Toys
 - Migration of certain elements
- 4) Annex XVII of European regulation (EC) No. 1907/2006 (REACH) with Amendment(s)
 - Phthalates in plasticized materials

Note: This statement is based on a single evaluation of the sample of abovementioned products submitted by the applicant.



No: T850032054

Centre Testing International Group Co., Ltd.

CTI Building, Xing Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P. R. China

